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PTX809 Illustrated Parts Catalogue 
 
 
First edition:  September 2017  
 
 
 

Chapter 1 General Information 
 
This Illustrated Parts Catalogue lists replaceable parts and subassemblies in a form intended to help their identification. 
 
A recommended spare parts list is shown in "Recommended Spare Parts List" on page 3, while the detail of parts referred to their 
mounting position over the printer, is shown in "Basic Printer Exploded Views" on page 7. 
 
When a part number is written with remark (Misc. Kit Item xx), please refer to "Assembly 9: Miscellaneous Kits Spare Part Lists and Line 
Cords" on page xxx for the composition of these miscellaneous Kits. 
 
When a part number includes more then one item of the table, see the  NOTE below on the same page. 
 
Where N.P. is written , this part is not procurable. 
 
However, Printronix cannot assume responsibility for any errors that may appear in this document or their consequences 
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Chapter 2  Recommended Spare Parts List 
 
Table 0:   Recommended Spare Parts List for Basic Printer 
 

SPARE PARTS DESCRIPTION PART NUMBER 
PART LIST REFERENCE 

ASSEMBLY INDEX 
       
       
       
UPPER (REM.) TRACTOR ASSY 260056-001 1 10 
KIT MECHANICAL PARTS I 260060-001 N.A. N.A. 
KIT MECHANICAL PARTS II 260060-002 N.A. N.A. 
KIT PLASTIC PARTS 260060-003 N.A. N.A. 
KIT METRIC-THREAD SCREWS 260060-004 N.A. N.A. 
KIT SELF-TAPPING SCREWS 260060-005 N.A. N.A. 
KIT WASHER & SEEGER 260060-006 N.A. N.A. 
MAIN SHAFT 260060-007 7 66 
REAR BAR KIT 260060-008 7 63 
LOWER MYLAR ASSY 260060-009 6 149 
KIT OILFELT 260060-010 7 201 
SUPPORT SPRING ASSY 260060-011 6 7 
CODESTRIP ASSY 260060-012 6 138 
MAGNET INTERLOCK 260060-013 2 26-A 
PLATEN BELT TOOTHED 260060-014 6 29 
PAPER BELT TOOTHED 260060-015 6 81 
ALTERNANCE CABLE 260060-016 5 114 
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Table 0.   Recommended Spare Parts List for Basic Printer 
 

SPARE PARTS DESCRIPTION PART NUMBER 
PART LIST REFERENCE 

ASSEMBLY INDEX 
PULLEY 260060-017 6 41 
FRONT PULLEY 260060-018 6 10 
AGA GEAR 260060-019 8 84 
AGA SECTOR 260060-020 7 82 
MOVABLE GEAR 260060-021 7 97 
IDLE GEAR 260060-022 6 45 
IDLE 260060-023 6 48 
AGA INDICATOR GROUP 260060-024 8 109 
FAN SUPPORT 260060-025 4 63 
PRINTING POSITION MYLAR 260060-026 3 188 
WEAR RESISTANT SPRING 260060-027 7 144 
PIVOT ASSY 260060-028 8 103 
UPPER FEEDER ASSY 260060-029 6 90 
ENC99 CABLE  260060-030 7 59B 
PRINT HEAD MASK 260060-031 7 35 
PROT. MYLAR FOR PH CABLE 260060-032 5 196 
PLATEN ASSY 260060-033 6 28 
CARRIAGE ASSY (w. MASK) 260060-034 7 59 
KIT PULLEY ASSY 260060-035 7 73 / 74 
CARRIAGE BELT 260060-036 7 60 
PRINT HEAD CABLE 24 260060-037 5 181 
BAIL ASSY 260060-038 6 101 
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Table 0.   Recommended Spare Parts List for Basic Printer 
 

SPARE PARTS DESCRIPTION PART NUMBER 
PART LIST REFERENCE 

ASSEMBLY INDEX 
PULLEY BRACKET ASSY 260060-039 7 70 / 72 /117 
CARTRIDGE SUPPORT RIGHT 260060-040 8 108 
LEFT CARTRIDGE SUPPORT 260060-041 8 102 
ENGINE BOARD 260060-042 4 25 
PAPER MOTOR ASSY 260060-043 6 43 
CARRIAGE MOTOR ASSY 260060-044 7 79 
LOWER (FIX.) TRACTOR ASSY 260060-045 1 25 
SENSOR CABLE ASSY 260060-046 5 19 
OPERATOR PANEL ASSY  260060-047 1 11 
COLOR MOTOR ASSY KIT 260060-048 5 297 
2EN99 PWA 260060-049 7 59A 
RIBBON MOTOR ASSY 260060-050 8 105 
AGA MOTOR ASSY 260060-051 8 86 
POWER SUPPLY UNIVERSAL (110-240) 260060-052 4 24 
OPERATOR PANEL CABLE 260060-053 1 182 
ASF COVER BLACK 260060-054 2 7 
REAR TRACTOR COVER BLACK 260060-055 2 8 
DEFLECTOR BLACK 260060-056 2 69 
RIGHT GEAR COVER BLACK 260060-057 2 38 
LEFT GEAR COVER BLACK 260060-058 2 6 
REAR COVER BLACK 260060-059 2 3 
HAND GRIP BLACK 260060-060 1 4 
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Table 0.   Recommended Spare Parts List for Basic Printer 
 

SPARE PARTS DESCRIPTION PART NUMBER 
PART LIST REFERENCE 

ASSEMBLY INDEX 
TOP COVER ASSY BLACK 260060-061 2 26 
FRONT CABINET BLACK 260060-062 2 2 
PRINT HEAD ER24 C+ 260060-063 5 60 
2A9CBP BOARD 260060-064 4 110 
CARRIAGE FAN ASSY 260060-065 4 65 
PWA GX2INT 260060-066 2 75 
PTXS809 O.P. MEMBRANE  260060-067 1 12 
CONTROLLER ASSY (LAN/PAR/SER/USB) 260060-068 4 115 
FAN  ASSY 260060-088 4 64 
TRACTOR PAPER LEFT 6 PIN 260060-089 9 / 10 11 
TRACTOR PAPER RIGTH 6 PIN 260060-090 9 / 10 12 
    
    
    

Mantenimiento Periféricos Informáticos C/Canteras,15 28860 Paracuellos de Jarama Madrid Tel: 91 748 16 04 www.mpi.com.es

https://mpi.com.es
https://mpi.com.es
https://mpi.com.es/
https://mpi.com.es/


Illustrated Parts Catalogue                                       PTXS809 

Chapter 3 Basic Printer Exploded Views                                 6 

 

Chapter 3  Basic Printer Exploded Views 
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Figure 1 : COVER ASSEMBLY I  
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Table 1 : COVER ASSEMBLY I 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

     

         
-4 260060-060 1 Hand grip black      
-9 260060-005 2 Screw 3.9x16      
   (misc. Kit Item 17)      

-10 260060-056 1 Upper Tractor Assembly 6 pin      
   (Optional)      

-11 260060-047 1 Operator Panel Assembly  
(9 keys, no membrane)

     

-12 260060-067 1 PTXS809 O.P. Membrane      
-27 

 
-35 

 
-46 

 
-47 

-182 

260060-004 
 

260060-045 
 

260060-005 
 

N.P. 
260060-053 

 
 
1 
 
2 
 
1 
1 

Screw M3x8 
(misc. Kit Item .15)

Lower Tractor Assembly 6 pin 
 
Screw T.C.I.C 3.9x25 

(misc. Kit Item 18)
Clamp for Cable 
Operator Panel Cable 

     

 
 
 
 
 
 
 
 
Notes: 
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Figure 2 : COVER  ASSEMBLY II  
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Table 2 : COVER  ASSEMBLY II  
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

    

        
-2 
 

-3 
-5 
 

-6 
-7 
-8 
-9 
 

-19 
 

-26 
-26A 

 
-26B 

 
-31 

 
-38 
-69 
-75 

260060-062 
 

260060-059 
260060-062 

 
260060-058 
260060-054 
260060-055 
260060-005 

 
260060-062 

 
260060-061 
260060-013 

 
N.P. 

 
260060-062 

 
260060-057 
260060-056 
260060-066 

1 
 
1 
1 
 
1 
1 
1 
4 
 
2 
 
1 
1 
 
2 
 
2 

 
1 
1 
1 

Main Cover Group 
(note 1)

Rear Cover Group 
Front Cover Group 

(note 1)
Gear Cover Left 
ASF Cover Group 
Rear Tractor Cover 
Screw 3.9x13 

(misc. Kit Item 17)
Bracket 

(note 1)
Top Cover Group 
Magnet Interlock 

(note 2)
Magnet Circuit 

(note 2)
Slide 

(note 1)
Gear Cover Right 
Rear Deflector 
PWA GX2INT Board 

    

        
 
Notes: 
 
1) The Front Cover Assy is composed by the item 2, 5, 19, 31 assembled together. 
2) The Top Cover Assy is composed by the item 26,  26A and 26B assembled together. 
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Figure 3 : BASIC ASSEMBLY I 
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Table 3: BASIC ASSEMBLY I 
 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

     

         
-175 

 
-176 

 
-177 
-179 

 
-186 

 
-188 

260060-001 
 

260060-001 
 

N.P. 
260060-005 

 
260060-003 

 
260060-026 

1 
 
1 
 
1 
2 
 
2 
 
1 

Mechanical Block 
(misc. Kit Item 1)

Mechanical Block 1 
(misc. Kit Item 2)

Base Assembly 
Screw 3.9x16 

(misc. Kit Item 17)
Fastener Loop Self-Lock 

(misc. Kit Item 12)
Paper Position Mylar 
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Figure 4 : BASIC ASSEMBLY II 
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Table 4 : BASIC ASSEMBLY II 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

4-14 
 

-15 
 

-20 
-24 
-25 
-37 
-49 
-50 

 
-51 

 
-61 

 
-62 

 
-63 
64 
-65 
-66 

 
-67 

 
-71 

 

260060-004 
 

260060-004 
 

N.P. 
260060-052 
260060-042 

N.P. 
N.P. 

260060-004 
 

260060-005 
 

260060-005 
 

260060-004 
 

260060-025 
260060-088 
260060-065 
260060-004 

 
260060-006 

 
260060-002 

 

1 
 
2 
 
1 
1 
1 
1 
1 
5 
 
2 
 

10 
 
1 
 
1 
1 
1 
2 
 
2 

 
1 

 

Screw M3x6 
(misc. Kit Item 1)

Screw M3x4  
(misc. Kit item 3)

Base Assembly 
Power Supply 120-240V 
Engine Board 
Inlet 
Power Supply Cover 
Screw M3x8 

(misc. Kit Item 5)
Screw 2.2x9.5 

(misc. Kit Item 8)
Screw 2.9x9.5 

(misc. Kit Item 13)
Screw M4x6 

(misc. Kit item 11)
Fan Support 
Fan Assembly 
Carriage Fan Assembly 
Screw M3x30 

(misc. Kit Item 21)
Nut M3 

(misc. Kit item 17)
Cable Clamp 

(misc. Kit Item 12)

 -76 
-78 

-108 
 

-110 
-113 
-114 

 
-115 

 
-170 
-182 
-183 

 
-187 

 
-189 
-193 
-201 

 
-202 
-203 
-204 
-403 

N.P. 
N.P. 
N.P. 

 
260060-064 

N.P. 
260060-004 

 
260060-068 

 
N.P. 

260060-053 
260060-003 

 
260060-006 

 
N.P. 
N.P. 

260060-006 
 

N.P. 
N.P. 
N.P. 
N.P. 

1 
2 
1 
 
1 
1 
6 
 
1 
 
1 
1 
2 
 
3 
 
1 
1 
1 
 
1 
1 
1 
1 

Carriage Motor Support 
Support 
Slot Assembly 

(note 1) 
Back Panel Board 
Ground Strip 
Screw M3x6 

(misc. Kit Item 13) 
Controller LAN, Par,Ser, USB2.0   

(note 2) 
Protection Mylar 
O.P. Cable 
Fastener Loop Self-Lock 

(misc. Kit Item 13) 
Washer Split D 3.2 

(misc. Kit Item 26) 
Ground Strip 
Bracket group 
Nut M3 

(misc. Kit Item 17) 
Ground Strip 
Ground Strip 
Warning Label 
Grounding plate  

 
Notes: 
 
1. The Interface Slot Assy is composed by the item 108, 112 assembled together.
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Figure 5 : BASIC ASSEMBLY III 

 

Mantenimiento Periféricos Informáticos C/Canteras,15 28860 Paracuellos de Jarama Madrid Tel: 91 748 16 04 www.mpi.com.es

https://mpi.com.es
https://mpi.com.es
https://mpi.com.es/
https://mpi.com.es/


Illustrated Parts Catalogue                                       PTXS809 

Chapter 3 Basic Printer Exploded Views                                 16 

 

Table 5 : BASIC ASSEMBLY III 
 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

5-19 
-40 
-55 

 
-56 

 
-57 

 
-60 
-74 

 
-103 

 
-106 
-106 
-109 

 

260060-046 
N.P. 

260060-004 
 

260060-004 
 

260060-006 
 

260060-063 
260060-003 

 
260060-006 

 
260059-001 
260059-002 
260060-003 

1 
1 
1 
 
2 
 
2 
 
1 
2 
 
2 
 
1 
6 
1 

Sensors Cable Assembly 
P.H. Bracket 
Screw M4x8 

(misc. Kit Item 10)
Screw M4x14 

(misc. Kit Item 2)
Washer 

(misc. Kit Item 8)
Print Head ER24 C+ 
Fastener Loop Self-Lock 

(misc. Kit Item 13)
Washer Internal Teeth 

(misc. Kit Item 25)
Ribbon Cartridge (1 PK) 
Ribbon Cartridge (6 PK) 

(note 2)
Fastener Loop Self-Lock 

(misc. Kit Item 16)
 

 -114 
-181 
-182 
-194 
-195 

 
-196 
-198 

 
-199 
-297 

 
-298 

260060-016 
260060-037 
260060-053 

N.P. 
260060-004 

 
260060-032 
260060-002 

 
N.P. 

260060-048 
 

260060-048 

1 
1 
1 
1 
2 
 
1 
1 
 
2 
2 
 
1 

Alternance Cable 
P.H. Cable 24 (3 cables) 
O.P. Cable 
Frame Bracket 
Screw M4x6 Flat Head 

(misc. Kit Item 23) 
Protection Mylar for PH Cable 
Cable Clamp 

(misc. Kit Item 13) 
Fastener Loop-Self-Lock 
Color Motor Assy 

(ses note 2) 
Screw M3x8 

 (see note 2) 
 

 
 
Notes: 
 
1. The Ribbon Cartridge is a Consumable part. 
2. The Color Motor Assy kit is composed by the item 297, 298 and an installation sheet. 
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3.  

Figure 6 : MECHANICAL ASSEMBLY I 
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Table 6 : MECHANICAL ASSEMBLY I 
 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

6-2 
-3 
-4 
-5 
-6 
 

-7 
-8 
 

-9 
 

-10 
-13 

 
-14 

 
-15 

 
-18 

 
-22 

 
-23 

 
-24 

 
-25 

 

N.P. 
N.P. 
N.P. 
N.P. 
N.P. 

 
260060-011 
260060-001 

 
260060-006 

 
260060-018 
260060-005 

 
260060-004 

 
260060-004 

 
260060-005 

 
260060-001 

 
260060-005 

 
260060-002 

 
260060-004 

 

1 
1 
1 
1 
1 
 
1 
2 
 
3 
 
1 
9 
 
1 
 
6 
 
1 
 
1 
 
1 
 
1 
 
1 

Right Frame 
Left Frame 
Base Frame 
Guide Assembly 
Lower Feeder Assembly 

(note 1)
Support Spring Assembly 
Bush 

(misc. Kit Item 8)
Ring Benzing D. 7 

(misc. Kit Item 6)
Front Pulley 
Screw 3.5x13 

(misc. Kit Item 1)
Screw M3x6 

(misc. Kit Item 1)
Screw M3x4 

(misc. Kit Item 3)
Ring Ret. D.8 

(misc. Kit Item 7)
Spacer 

(misc. Kit Item 3)
Screw 2.2x13 

(misc. Kit Item 5)
Sensor Plate 

(misc. Kit Item 5)
Screw M2x8 

(misc. Kit Item 4)

 -19 
-28 
-29 
-30 

 
-31 

 
-41 
-42 

 
-43 
-44 

 
-45 
-47 
-48 
-51 

 
-53 
-54 
-55 

 
-56 

 
-57 

 
-58 

 
 

260060-046 
260060-033 
260060-014 
260060-002 

 
260060-001 

 
260060-017 
260060-004 

 
260060-043 
260060-004 

 
260060-022 

N.P. 
260060-023 
260060-004 

 
N.P. 
N.P. 

260060-002 
 

260060-002 
 

260060-005 
 

260060-005 

1 
1 
1 
2 
 
1 
 
1 
2 
 
1 
2 
 
1 
1 
1 
1 
 
1 
1 
4 
 
4 
 
4 
 
2 
 

Sensor Cable Assy 
Platen Assembly 
Platen Belt Toothed 
Bearing Retainer 

(misc. Kit Item 5) 
Bearing  

(misc. Kit Item 10) 
Pulley 
Screw M3x8 

(misc. Kit Item 7) 
Paper Motor Assembly 
Screw M3x10 

(misc. Kit Item 8) 
Idle Gear 
Paper Feed Belt Tension Lever 
Idle 
Screw M4x6 

(misc. Kit Item 9) 
Front Frame 
Home Sensor Support 
Damper  

(Misc. Kit item 2) 
Damper Spacer  

(Misc. Kit Item 7) 
Screw 3.5x16 

(Misc. Kit Item 7) 
Screw 2.9x9.5 

(Misc. Kit Item 8) 
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Table 6 : MECHANICAL ASSEMBLY I (continued) 
 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

-64 
 

-81 
-87 

 
-90 
-93 
-94 

 
-101 
-104 

 
-116 

 
-119 

 
-122 

 
-133 

260060-006 
260060-015 
260060-004 

 
260060-029 
260060-029 
260060-006 

 
 

260060-038 
260060-006 

 
260060-006 

 
260060-002 

 
260060-002 

 
260060-006 

1 
 
1 
3 
 
1 
1 
1 
 
1 
1 
 
2 
 
6 
 
2 
 
3 

Washer D3.2 
(Misc. Kit Item 8)

Paper Belt Toothed 
Screw M3x6 

(misc. Kit Item 13)
Upper Feeder Assembly 
Double Gear  
Ring Benzing D.6 

(misc. Kit item 5)
Bail Assembly 
Ring Benzing D.4 

(misc. Kit Item 3)
Thrust Washer 

(misc. Kit Item 11)
Vibrodamp 

(misc. Kit Item 1)
Cable Clamp 

(misc. Kit Item 11)
Washer D 3.2 

(Misc. Kit Item 20)

 -138 
-149 
-160 
-168 
-169 

 
-190 

 
-198 

 
V01 

 
V03 

 
V04 

260060-012 
260060-009 

N.P. 
N.P. 

260060-005 
 

N.P. 
 

260060-002 
 

N.P. 
 

N.P. 
 

N.P. 

1 
1 
1 
1 
1 
 
1 
 
2 
 
1 
 
1 
 
1 

Codestrip Assy 
Lower Mylar Assembly 
Dual Tractor Gear 
Bracket Pulley Pivot 
Screw 3.5x19 

(misc. Kit Item 17) 
Gear Protection 

(misc. Kit Item 3) 
Cable Clamp 

(misc. Kit Item 13) 
V01 Opto Interrupter 

(note 2) 
V03 Opto Interrupter 

(note 2) 
V04 Reflective Sensor 

(note 2) 

 
Notes: 
 

1. Lower Feeder Assembly (item 6) is for cut sheet and is non-functional in this regard. The purpose of the bar is to hold tension 
between the side frames. 

2. Opto interrupters (V01 and V03) and Reflective Sensors (V04) are also included in the Sensors Cable Assembly. 
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Figure 7 : MECHANICAL ASSEMBLY II 
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Table 7 : MECHANICAL ASSEMBLY II 
 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

7-2 
-3 
-35 

 
-59 

 
-59A 
-59B 
-59C 

 
-59D 
-59E 

 
-59F 

 
-59G 

 
-60 
-61 

 
-62 

 
-63 

 
 
 

N.P. 
N.P. 

260060-031 
 

260060-034 
 

260060-049 
260060-030 
260060-004 

 
N.P. 

260060-004 
 

260060-034 
 

260060-005 
 

260060-036 
260060-003 

 
260060-005 

 
260060-008 

 

1 
1 
1 
 
1 
 
1 
1 
2 
 
2 
2 
 
1 
 
2 
 
1 
1 
 
1 
 
1 
 
 

Right Frame 
Left Frame 
Ribbon Mask 

(Note 1)
Carriage Assembly 

(note 1)
2EN99 Pwa 
Cable ENC99 
Screw M3x8 

(Misc. Kit item 7)
Spacer Sensor 
Screw M3x8 

(Misc. Kit item 15)
Mask Plate 

(note 1)
Screw M 2.5x4 

(note 1 misc. Kit Item 11)
Carriage Belt Toothed 
Belt Bracket 

(note 1 misc. Kit Item 6)
Screw 2.9x13 

(note 1 misc. Kit Item 9)
Rear Bar 

(note 2)

 -65 
 

-66 
-67 

 
-69 

 
-70 

 
-72 

 
-73 

 
-74 

 
-75 

 
-76 
-77 

 
-78 

 
-79 
-80 

 
 

260060-004 
 

260060-007 
260060-002 

 
260060-001 

 
260060-039 

 
260060-039 

 
260060-035 

 
260060-035 

 
260060-003 

 
N.P. 

260060-002 
 

260060-002 
 

260060-044 
260060-004 

 
 

1 
 
1 
2 
 
1 
 
1 
 
1 
 
1 
 
1 
 
2 
 
1 
4 
 
4 
 
1 
2 
 
 

Screw M4x8 
(misc. Kit Item 10) 

Main Shaft 
Shaft Retainer 

(misc. Kit Item 8) 
Carriage Bush 

(Note 1 misc. Kit Item 13) 
Nut hexagonal M5 

(note 5 misc. Kit Item 18) 
Loose Pulley Support 

(note 5) 
Pulley Assembly 

(note 4) 
Pivot 

(note 4 misc. Kit Item 10) 
Spacer 

(misc. Kit Item 9) 
Carriage Motor Support 
Motor Damp 

(misc. Kit Item 3) 
Stud 

(misc. Kit Item 9) 
Carriage Motor Assembly 
Screw M4x6 

(misc. Kit Item 11) 
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Table 7 : MECHANICAL ASSEMBLY II (continued) 
 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

-82 
-83 

 
-87 

 
-93 
-94 

 
-97 

-104 
 

-117 
 

-121 
 

-129 
-123 

 

260060-020 
260060-004 

 
260060-004 

 
260060-029 
260060-006 

 
260060-021 
260060-006 

 
260060-039 

 
260060-002 

 
N.P. 

260060-004 

1 
1 
 
4 
 
1 
1 
 
1 
1 
 
1 
 
1 
 
1 
4 

AGA Sector 
AGA Stud 

(misc. Kit Item 22)
Screw M3x6 

(misc. Kit Item 13)
Double Gear 
Ring D.6 

(misc. Kit Item 5)
Movable Gear 
Ring Benzing D.4 

(misc. Kit Item 3)
Loose Pivot 

(note 5)
Clamp 79 

(misc. Kit item 15)
Thermal Label 
Screw M3x4 

(misc. Kit Item 16)

 -134 
-136 
-144 

 
-147 

 
-148 

 
-201 

 
-202 

 
 

N.P. 
N.P. 

260060-027 
 

260060-008 
 

260060-008 
 

260060-010 
 

260060-034 
 

1 
1 
2 
 
1 
 
1 
 
2 
 
2 

Finger Soft Grounding 
O-Ring 
Wear Resistant Spring 

(misc. Kit Item 12) 
Eccentric Bushing 

(note 2) 
Screw M4x12 

(note 2) 
Olifelt  

(note 3) 
Flange 

(note 1) 
 

 
 
Notes: 
 

1. Carriage Assembly (item 59) includes item 59A though 59G. Also pre-assembled on the carriage, two bushing, two oiled felts (item 
201), two flanges (item 202), the carriage bush (item 69), the belt bracket (item 61), the relative screw (item 62)  and the Ribbon 
Mask (item 35). 

2. Rear Bar Kit includes item 63, 147 and 148. 
3. A set of # 2 pre-oiled oilfet i(item 201) s available as separate spare part 
4. The pulley assembly item 73, the pivot item 74 and 2x washer item 75 are included in the same spare part. 
5. The Pulley bracket assy is composed by the item 70. 72,117. 

 

Mantenimiento Periféricos Informáticos C/Canteras,15 28860 Paracuellos de Jarama Madrid Tel: 91 748 16 04 www.mpi.com.es

https://mpi.com.es
https://mpi.com.es
https://mpi.com.es/
https://mpi.com.es/


Illustrated Parts Catalogue                                       PTXS809 

Chapter 3 Basic Printer Exploded Views                                 24 

 
This page is intentionally left blank 
 

Mantenimiento Periféricos Informáticos C/Canteras,15 28860 Paracuellos de Jarama Madrid Tel: 91 748 16 04 www.mpi.com.es

https://mpi.com.es
https://mpi.com.es
https://mpi.com.es/
https://mpi.com.es/


Illustrated Parts Catalogue                                       PTXS809 

Chapter 3 Basic Printer Exploded Views                                 25 

 

Figure 8 : MECHANICAL ASSEMBLY III 

Mantenimiento Periféricos Informáticos C/Canteras,15 28860 Paracuellos de Jarama Madrid Tel: 91 748 16 04 www.mpi.com.es

https://mpi.com.es
https://mpi.com.es
https://mpi.com.es/
https://mpi.com.es/


Illustrated Parts Catalogue                                       PTXS809 

Chapter 3 Basic Printer Exploded Views                                 26 

 

Table 8 : MECHANICAL ASSEMBLY III 
 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

-2 
-3 
-34 

 
-44 

 
-64 

 
-70 

 
-84 
-85 

 
-86 
-87 

 
-102 
-103 
-104 

 
-105 
-106 

 

N.P. 
N.P. 

260060-002 
 

260060-004 
 

260060-006 
 

260060-006 
 

260060-019 
260060-006 

 
260060-051 
260060-004 

 
260060-041 
260060-028 
260060-006 

 
260060-050 
260060-004 

 

1 
1 
1 
 
1 
 
1 
 
2 
 
1 
1 
 
1 
5 
 
1 
1 
1 
 
1 
2 

Right Frame 
Left Frame 
Spacer 

(misc. Kit Item 16)
Screw M3x10 

(misc. Kit Item 8)
Washer 

(misc. Kit Item 8)
Nut Hexagonal M5 

(misc. Kit Item 18)
AGA Gear 
Ring D.2.3 

(misc. Kit Item 1)
AGA Motor Assembly 
Screw M3x6 

(misc. Kit Item 13)
Left Cartridge Support  Assy 
Pivot Assembly 
Ring Benzing D.4 

(misc. Kit Item 3)
Ribbon Motor Assembly 
Screw M3x14 

(misc. Kit Item 14)

 -107 
 

-108 
-109 
-112 

 
-114 
-128 

 
-129 
-132 
-145 

 
-146 

 
-150 
-151 
-171 

 
-184 

 
-200 

 

260060-005 
 

260060-040 
260060-024 
260060-004 

 
260060-016 
260060-006 

 
N.P. 
N.P. 

260060-006 
 

260060-006 
 

N.P. 
N.P. 

260060-006 
 

260060-004 
 

N.P. 

4 
 
1 
1 
2 
 
1 
2 
 
1 
1 
2 
 
1 
 
1 
1 
2 
 
1 
 
1 

Screw 2.9.x19 
(misc. Kit Item 10) 

Right Cartridge Support 
AGA Indicator Group 
Screw M3x8 

(misc. Kit Item 15) 
Alternance Cable 
Washer D.3 

(misc. Kit Item 15) 
Warning Label 
Tractor Cable Connector Plate 
Pivot Mech. 

(misc. Kit Item 27) 
Washer 60D 

(misc. Kit Item 26) 
Tractor Support Bracket Right 
Tractor Support Bracket Left 
Washer Lock D5.3 

(misc. Kit Item 28) 
Screw M3x6 

(misc. Kit Item 17) 
Foam Strip 
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Figure 9 : LOWER TRACTOR ASSEMBLY  
 

 

Mantenimiento Periféricos Informáticos C/Canteras,15 28860 Paracuellos de Jarama Madrid Tel: 91 748 16 04 www.mpi.com.es

https://mpi.com.es
https://mpi.com.es
https://mpi.com.es/
https://mpi.com.es/


Illustrated Parts Catalogue                                       PTXS809 

Chapter 3 Basic Printer Exploded Views                                 28 

 

Table 9 : LOWER TRACTOR ASSEMBLY 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

Assy 260060-045 1 Lower Tractor Assy  -37 N.P 1 Connector Cover Black 
-4 N.P. 1 Motor Support  -38 260060-003 3 O Ring 
-5 N.P. 1 Tractor Profile     (Misc. Kit Item 14) 
-9 N.P. 1 Tractor Spacer  -40 N.P 1 Jam Sensor Support 
-10 N.P.  Tractor Bar  -41 N.P 1 Jam Sensor Protection 
-11 260060-089 1 Tractor Paper Left 6 pin  -42 N.P 1 Jam Sensor Cable 

    -43 N.P 1 PWA GX2JAM 
-12 260060-090 1 Tractor Paper Right 6 pin  -44 260060-004 1 Screw M3x12 

       (Misc. Kit Item 8) 
-13 N.P 2 Paper Support  -45 260060-005 2 Screw 2.9x9.5 

       (Misc. Kit item 12) 
-14 N.P 1 T/F Motor Assembly  -46 N.P. 1 Adhesive Tape 
-16 N.P. 2 Special Screw   -49 N.P 1 Tractor Support Right 
-19 260060-001 2 Bush      

   (Misc. Kit item 7)  -50 N.P 1 Tractor Support Left 
-20 N.P 1 Tractor Gear Bush      
-21 N.P 1 Tractor Gear  -51 N.P. 2 Spacer 
-26 N.P. 1 Tractor Profile  -52 260060-004 2 Screw M4x8 
-30 260060-004 2 Screw 3.5x13     (Misc. Kit Item 8) 

   (Misc. Kit item 13)  -65 N.P. 1 Right Lower Support 
-32 N.P 1 PWA 2TR4JMS  -66 N.P. 1 Left Lower Support 
-33 260060-004 4 Screw M3x6  -67 260060-004 2 Screw M4x8 

   (misc. Kit item 17)     (Misc. Kit Item 19) 
-35 N.P 1 Tractor Left Cover Black  -68 260060-004 2 Screw M3x6 
-36 N.P 1 Fix. Tractor Right Cover Bl.     (Misc. Kit Item 13) 
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Figure 10 : UPPER TRACTOR ASSEMBLY  
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Table 10 : UPPER TRACTOR ASSEMBLY 
 

Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

Assy 260056-001 1 Upper Tractor Assy  -42 N.P 1 Jam Sensor Cable 
-4 N.P. 1 Motor Support  -43 N.P 1 PWA GX2JAM 
-9 N.P. 1 Tractor Spacer  -44 260060-004 1 Screw M3x12 
-10 N.P.  Tractor Bar     (Misc. Kit Item 8) 
-11 260060-089 1 Tractor Paper Left 6 pin  -45 260060-005 2 Screw 2.9x9.5 
-12 260060-090 1 Tractor Paper Right 6 pin     (Misc. Kit item 12) 
-13 N.P 2 Paper Support  -46 N.P. 1 Adhesive Tape 

    -49 N.P 1 Tractor Support Right 
-14 N.P 1 T/F Motor Assembly      
-16 N.P. 2 Special Screw   -50 N.P 1 Tractor Support Left 
-19 260060-001 2 Bush      

   (Misc. Kit item 7)  -51 N.P. 2 Spacer 
-20 N.P 1 Tractor Gear Bush  -65 N.P. 1 Right Lower Support 
-21 N.P 1 Tractor Gear  -66 N.P. 1 Left Lower Support 
-26 N.P. 1 Tractor Profile  -67 260060-004 2 Screw M4x8 
-30 260060-004 2 Screw 3.5x13     (Misc. Kit Item 19) 

   (Misc. Kit item 13)  -68 260060-004 2 Screw M3x6 
        (Misc. Kit Item 13) 

-33 260060-004 4 Screw M3x6  -69 260060-004 2 Screw M4x8 
   (misc. Kit item 17)     (Misc. Kit Item 19) 

-35 N.P 1 Tractor Left Cover Black  -70A N.P 1 PWA 2TRTUJ 
-36 N.P 1 Fix. Tractor Right Cover Bl.      
-38 260060-003 3 O Ring      

   (Misc. Kit Item 14)      
-40 N.P 1 Jam Sensor Support      
-41 N.P 1 Jam Sensor Protection      
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Chapter 4  Miscellaneous Kits Spare Parts Lists 
 
Table 11 : Miscellaneous Kits 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

 
-1 
-2 
-3 
-6 
-7 
-8 
-9 
-10 
-11 
-12 
-13 

 
 
 

260060-001  
1 
2 
2 
2 
1 
2 
2 
1 
1 
1 
1 
 

KIT MECHANICAL I 
Spring 3  
Spring 
Spring 
Spring 
Bush 
Bush 20 
Bush Sint. 
Bearing 
Pivot 
Roller Sprinr 
Bush-700 

  
-1 
-2 
-3 
-4 
-5 
-6 
-7 
-8 
-9 
-10 
-11 
-12 
-13 
-14 
-15 

 

260060-002  
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 

KIT MECHANICAL II 
Vibrodamp 
Damper VGA 
Latch Magnetic 
Sensor Plate 
Bearing Retainer 
Damper Spacer 
Shaft Retainer 
Stud 33/24 
Spring Guide 
Cable Ratainer 2 
Spacer ST 
Clamp for Cable 
Clamp for Cable 
Clamp 79 
Spacer 
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Table 11 : Miscellaneous Kits (continued) 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

 
-1 
-2 
-3 
-4 
-5 
-6 
-7 
-8 
-9 
-10 
-11 
-12 
-13 
-14 
-15 
-16 
-17 
-18 
-19 
-20 
-21 
-22 
-23 

 

260060-004  
3 
4 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
3 
 

KIT METRIC SCREWS 
Screw TSIC M3x6 
Screw TCCE M4x14 
Screw TCIC M3x4 
Screw TCIC M2x8 
Screw TCIC M3x8 
Screw TSIC M3x4 
Screw TSIC M3x8 
Screw TCIC M3x10 
Screw TCIC M4x6 
Screw TCIC M4x8 
Screw TCIC M4x6 
Screw TCCI M3x6 
Screw TCIC M3x6 
Screw TCIC M3x14 
Screw TCIC M3x8 
Screw TCIC M3x4 
Screw TCIC M3x6 
Screw TCCI M3x10 
Screw TCIC M4x8 
Screw TCIC M3x4 
Screw TCIC M3x30 
AGA  Stud 
Screw TSIC M4x6 
 

  
-1 
-2 
-3 
-4 
-5 
-6 
-7 
-8 
-9 
-10 
-11 
-12 
-13 
-14 
-15 
-16 
-17 
-18 
-19 
-20 
-21 
-22 
-23 
-24 
-25 
-26 
-27 
-28 
-29 

260060-006  
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
3 
5 
5 
5 
5 
2 
2 
2 
5 
5 
2 
2 
2 
2 

KIT WASHER & CIRCLIPS 
Ring Benzig D.2.3 
Ring Benzig D.3.2 
Ring Benzig D.4 
Ring Benzig D.5 
Ring Benzig D.6 
Ring Benzig D.7 
Ring Benzig D.8 
Special Washer 
Ring Ret D.4 
Ring Ret D.8 
Thrust Washer 22 
Washer 21 
Washer Flat D4.3 
Washer Quick Lock D6 
Washer Quick Lock D8 
Friction Spacer 
Nut hexagonal M3 
Nut hexagonal M5 
Insulating Washer 
Washer Flat D3.2 
Washer 60D 
Screw TCCI M2x6 
Washer D. 2.2 
Thrust Washer 
Washer Internal Teeth 
Washer Slip D.3.2 
Pivot Mech. 
Washer Lock D5.3 
Nut Hexagonal M4 
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Table 11 : Miscellaneous Kits (continued) 
 
 
Asm- 
Index 

Part 
Number 

 
Units 

 
Description 

 Asm- 
Index 

Part 
Number 

 
Units

 
Description 

 
-1 
-2 
-4 
-5 
-6 
-7 
-8 
-9 
-10 
-11 
-12 
-13 
-14 
-15 
-16 
-17 

260060-003  
1 
1 
1 
1 
1 
1 
2 
2 
1 
2 
6 

12 
3 
3 
2 
2 
 
 

KIT PLASTIC PARTS 
Mechanical Block 
Mechanical Block 1 
Spacer 
Support Sensor 
Belt Bracket 
Slide 
Bush 
Spacer 
Spacer 
Bushing 
Fastener Loop Self Lock 
Fastener Loop Self Lock 
O Ring D4.48 
O Ring D 5 
Fastener Loop Self Lock 
Fastener Loop Self Lock 
 
 

  
-1 
-4 
-5 
-6 
-7 
-8 
-9 

-10 
-11 
-12 
-13 
-14 
-15 
-16 
-17 
-18 
-19 

260060-005  
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
5 
 

KIT SELF TAPPING SCREWS 
Screw TCIC M3.5x13 
Screw TCIC M2.2x6.5 
Screw TCIC M2.2x13 
Screw TCIC M2.2x9.5 
Screw TCIC M3.5x16 
Screw TCIC M2.9x9 
Screw TCIC M2.9x13 
Screw TCIC M2.9x19 
Screw TCIC M2.5x4 
Screw TSIC M2.9x9.5 
Screw TCICB 2.9x9.5 
Screw ST 2.9x9.5 
Screw ST 2.9x6.5 
Screw TSIC 3.5x13 
Screw TCIC 3.9x13 
Screw TCIC 3.9x25 
Screw TSIC 3.5x19 
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Part Number: xxxxxx 
 
 
PRINTRONIX 
Corporate Office: 15345 Barranca Parkway Irvine 
CA 92618 United States 
Tel. (800) 665-6210 
 
 
 
SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE. 
This manual refers to various company and products by their trade names. 
In most of the cases, these designations are claimed as trademarks or  
registered tramarkers by their respective companies. 
 
Copyright 2017 PRINTRONIX s.r.l. - Printed in Italy 
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